[K)xONGSKILDE

Variosem

Reservedelsliste

Spare parts list

Ersatzteilliste

Onderdelenlijst

Liste de piece de rechange
Catalogul de piese de schimb
Katalog czeSci zamiennych




Tab.1




Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Meawineg escpiced e cafescar]

Fig. Part no. Quantity Description Tab.1
1 330010370 1 Main frame 2.4/75
1 330010390 1 Main frame 2.6/75
2 300316027 3 Lock nut M8 cl.8 FZB DIN985
3 101000307 1 Pin Cat. 2-3 (d25/d32)
4 300736675 1 Cover
5 300332008 2 Washer M12 FZB DIN126
6 300304189 1 Bolt M8x100 4.6 FZB DIN603
7 300332039 1 Washer M8 FZB DIN126
8 300726238 1 Hitch beam
9 300726239 1 Extraction
10 300062298 2 Lock
11 300323030 2 Spring 6x36 FZB DIN1481
12 300067187 1 Left spring
13 300062000 1 Main beam 90x90
14 300736450 1 Clamp
15 300062006 4 Plate
16 300316012 8 Lock nut M24x2 cl.8 FZB DIN985
17 71208044640 4 Insert for tube 90x90x5
18 300333067 1 Cotter B48 FZB DIN11024
19 71208014530 1 Cotter 12X60 RS3735C




Tab.2




Spare part list/ Variosem. Date: 2015.08 @' MONGSKILDE
MAowing Ogriculfuse ofeeoscl
Fig Part no. Quantity Description Tab.2
1 300401048 3 Bearing 6206 RS
2 300071691 1 Fan shaft
3 300323055 1 Groove A8 x 7 x 56 DIN 6885
4 300401047 1 Bearing 6007 RS
5 300736440 1 Power take-off shaft cpl.
6 300083586 1 Washer 30x40x2,5
7 300407011 1 External circlip DIN 471-30x1,5-A2P
8 300071420 1 Pulley
9 300316020 13 Lock nut M10 cl.8 FZB DIN985
10 300736774 1 Tensor
11 300071692 1 Roll
12 300401015 2 Bearing 6202 Z
13 300407007 1 External circlip DIN 471-15x1-A2P
14 300332009 1 Washer M16 FZB DIN126
15 300333058 1 Split pin 4x25 FZB DIN94
16 300736772 1 Tensor bolt
17 300332027 1 Washer M10 FZB DIN126
18 300062039 1 Bush
19 300080983 1 Spring
20 300332044 1 Washer M12 FZB DIN9021
21 300044215 1 PTO cover
22 300071782 1 Drive cover
23 300304152 24 Bolt M8x16 8.8 FZB DIN933
24 300332025 22 Washer M8 FZB DIN127B
25 300315018 22 nut ISO 4032-M8-8-A2P
26 7000602447 5 Washer M8 FZB DIN9021
27 300316027 5 Lock nut M8 cl.8 FZB DIN985
28 300048317 1 Front plate
29 300304032 8 Bolt M10x25 8.8 FZB DIN933
30 300722705 1 Fan
31 300407010 1 External circlip DIN 471-28x1,5-A2P
32 300083045 1 Drive belt
33 300131800 1 Choke
34 3007736656 1 Rear fan housing
35 300044719 1 Collector
36 300332052 4 Washer M6 FZB DIN9021
37 300332020 4 Spring washer M6 FZB DIN127B
38 300304146 4 Bolt M6x60 8.8 FZB DIN931
39 300092551 1 PTO shaft
40 300002516 1 Vacuometer holder
41 300001961 1 Fitting
42 300001953 1 Choke
43 300081139 2 Fitting CK-1/4-PK-6
44 300082673 2 Rubber spacer
45 300304156 2 Bolt M8x30 8.8 FZB DIN933
46 300332039 4 Washer M8 FZB DIN126
47 300081138 1 Vacuometer
48 300334015 3 Rivet 4x10 POP AL/FE
49 300203024 4 Air hose PCV 7500 D=35
50 300420009 4 Clamp AP 32-50 Fe/Zn5
51 300007976 4 Barrel plug SR1011-1
52 300047983 1 Vacuometer hose
5







Spare part list/ Variosem. Date: 2015.08 @' MONGSKILDE
MAowing Ogriculfuse ofeeoscl

Fig Part no. Quantity Description Tab.3

1 300736431 1 Wheel support

2 300044497 2 Plate

3 300316023 4 Lock nut M16 cl.8 FZB DIN985

4 300726176 1 Wheel axle

5 300028194 1 Sprocket Z=20

6 300028191 1 Sprocket Z=11

7 300028192 1 Sprocket Z=14

8 300028839 1 Sprocket Z=16

9 300028945 1 Sprocket Z=18

10 300035342 1 Ring

11 300062387 1 Special washer

12 300323035 1 Spring pin 8x32 FZB DIN1481

13 300043630 4 Bearing chassis

14 300001170 1 Space ring

15 300401018 2 Ball bearing 6205 2RS SKF

16 300304153 6 Bolt M8x20 8.8 FZB DIN933

17 300316027 10 Lock nut M8 cl.8 FZB DIN985

18 300315020 1 Nut M12 cl.8 FZB DIN934

19 300717609 1 Wheel 5.00-15

20 300092007 1 Tyre

21 300732402 1 Rim

22 300028491 1 Tube

23 300304070 4 Bolt M14x1,5x35 cl. 8.8 DIN961
24 300332023 4 Spring washer M14 FZB DIN127B
25 300315005 4 Nut M14x1,5 cl.8 FZB DIN934

26 300080010 1 Washer 25,5x35x2

27 300323031 1 Spring pin 6x40 FZB DIN1481

28 300028187 1 Special washer

29 300304180 1 Bolt M12x30 8.8 FZB DIN603

30 300316021 1 nut ISO 10511-M12-8-A2P

31 300062022 1 Tensor pin

32 300010748 2 Tensor roll

33 300315001 1 Nut M10 cl.8 FZB DIN934

34 300736433 1 Chain tensor

35 300407007 1 External circlip 15x1 FZB DIN471
36 300071789 1 Bearing bush

37 300736456 1 Chain wheel set

38 300333065 2 Cotter A71 FZB

39 300401034 1 Bearing D205 2RS

40 300401043 1 Bearing housing T 205

41 300304190 4 Bolt M8x20 4.6 FZB DIN603

42 300407009 1 External circlip DIN 471-25x1,2-A2P
43 7000602447 4 Washer M8 FZB DIN9021

44 300316010 2 Buterfly nut M8 cl.6 FZB DIN315
45 300736457 1 Cover support

46 300736458 1 Gearbox cover

47 300726177 1 Scraper

48 300304180 2 Bolt M12x30 8.8 FZB DIN603

49 300332022 2 Spring washer M12 FZB DIN127B
50 300315020 2 Nut M12 cl.8 FZB DIN934

52 3000800011 1 Label "Seed distance"

53 300720108 1 Chain 5/8" (85 links)

54 300411020 Link 5/8" C 10B

55 300071804 1 Drive shaft L=2700

56 300071802 2 Tulejka

57 300322003 2 Set screw M8x12 DIN551

58 300072339 1 Pierscien




Tab.4




Spare part list/ Variosem. Date: 2015.08 @' MONGSKILDE
NG Ogriculluse oo

Fig Part no. Quantity Description Tab.4

1 300736431 1 Wheel support

2 300044497 2 Plate

3 300316023 4 Lock nut M16 cl.8 FZB DIN985

4 300726176 1 Wheel axle

5 300043630 4 Bearing chassis

6 300401018 2 Ball bearing 6205 2RS SKF

7 300001170 1 Space ring

8 300316027 6 Lock nut M8 cl.8 FZB DIN985

9 300304153 6 Bolt M8x20 8.8 FZB DIN933

10 300332023 4 Spring washer M14 FZB DIN127B

11 300304070 4 Bolt M14x1,5x35 8.8 FZB DIN961

12 300315005 4 Nut M14x1,5 cl.8 FZB DIN934

13 300080010 1 Washer 25,5x35x2

14 300717609 1 Wheel 5.00-15

15 300092007 1 Tyre

16 300732402 1 Rim

17 300028491 1 Tube

18 300726177 1 Scraper

19 300304180 2 Bolt M12x30 8.8 FZB DIN603

20 300332022 2 Spring washer M12 FZB DIN127B

21 300315020 2 Nut M12 cl.8 FZB DIN934

22| 300323035 2 Spring pin 8x32 FZB DIN1481




Tab.5

51




Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig Part no. Quantity Description Tab.5
1 300736372 1 Clamp
2 300736378 1 Parallelogram frame top frame
3 300736379 1 Bottom swingarm
4 330010360 1 Section frame
5 300006870 1 Locking flat bar
6 300061704 1 Distance bush
7 300071619 2 Bush
8 300071620 2 Bush
9 300071621 4 Insert
10 300071622 1 Pin
11 300304034 2 Bolt M10x30 8.8 FZB DIN933
12 300332043 9 Washer M10 FZB DIN9021
13 300316020 9 Lock nut M10 cl.8 FZB DIN985
14 300304035 2 Bolt M10x35 8.8 FZB DIN933
15 300304036 2 Bolt M10x40 8.8 FZB DIN931
16 300304032 1 Bolt M10x25 8.8 FZB DIN933
17 300316027 1 Lock nut M8 cl.8 FZB DIN985
18 300736435 1 Casted housing
19 300736444 1 Inlet cpl.
20 300071995 1 Inlet lock plate
21 300071706 1 Inlet front lock plate
22 300401010 1 Bearing SKF 6005 RS2
23 300071666 2 Special bush
24 300044497 1 Plate
25 300736442 1 Drive cover cpl.
26 300071664 1 Tensor roll
27 300071684 1 Bush
28 300071665 1 Tensor roll
29 300071996 1 Connection
30 300000114 1 Drive axle
31 300001308 1 Sprocket wheel Z=18
32 300071574/1 2 Sprocket wheel Z=18
33 300072100 1 Clutch pin
34 300000113 1 Special washer
35 300401008 2 Bearing SKF 6003 RS2
36 300323045 1 Cotter
37 300083024 1 Chain 1/2" (86 links)
38 300411021 1 Chain link 1/2"
39 300411018 2 Chain link 1/2"
40 300071672 1 Drive cover
41 300000112 1 Bush
42 300071670 1 Drive cover
43 300091985 1 Spring
44 300304041 2 Bolt M10x70 8.8 FZB DIN931
45 300316020 5 Lock nut M10 cl.8 FZB DIN985
46 300304155 2 Bolt M8x25 8.8 FZB DIN933
47 300332039 2 Washer M8 FZB DIN126
48 7000583508 2 Spring washer M8 A2 DIN127
49 300304035 1 Bolt M10x35 8.8 FZB DIN933
50 300304150 1 Bolt M8x12 8.8 FZB DIN933
51 300304153 2 Bolt M8x20 8.8 FZB DIN933
52 300304090 2 Bolt M16x160 8.8 FZB DIN931
53 300316023 2 Lock nut M16 cl.8 FZB DIN985
54 200209165 1 Bolt M10x40 8.8 FZB DIN603
55 300332027 2 Washer M10 FZB DIN126
56 300316021 1 Nut M12 cl.8 FZB DIN985
57 300407009 1 External circlip DIN 471-25x1,2-A2P
58 7000602447 4 Washer M8 FZB DIN9021
59 300316027 2 Lock nut M8 cl.8 FZB DIN985

11




12



Spare part list/ Variosem. Date: 2015.08 @' MONGSKILDE
MAowing Ogriculfuse ofeeoscl
Fig. Part no. Quantity Description Tab.6
1 300071584 1 Inlet
2 300071585 1 Flap
3 300062211 1 Spring
4 300304133 1 Bolt M5x70 8.8 FZB DIN931
5 300316025 1 Lock nut M5 cl.8 FZB DIN985
6 300071587 1 Inspection window
7 300072271 1 Plate
8 300736436 1 Access wall
9 100311000 1 Bolt M6x16 4.6 FZB DIN603
10 300044094 1 Brush
11 300071689 1 Indicator
12 300304141 1 Bolt M6x30 8.8 FZB DIN933
13 300304188 1 Bolt M6x25 4.6 FZB DIN603
14 300332038 3 washer ISO 7091-6-A2P
15 300316066 1 Wing nut M6 DIN315 KTL
16 300316026 1 Nut M6 cl.8 FZB DIN985
17 300072456 4 Singulator bolt
18 300315023 8 Nut M6x0,75 cl.8 FZB DIN934
19 300736823 1 Singulator Z4
20 300736822 Singulator Z3
21 300407004 2 External circlip Z10x1 FZB DIN471
22 300083347 2 Washer 10/16x0.5
23 300332020 1 Spring washer M6 FZB DIN127B
24 300315017 1 Nut M6 cl.8 FZB DIN934
25 300332052 1 Washer M6 FZB DIN9021
26 300308013 2 Screw 3,5 x16 DIN7981
27 300071682 1 Body
28 300071580 1 Sealing ring
29 300071674 1 Housing axle
30 300401009 2 Bearing 6004 2RS
31 100407011 1 External circlip Z 20x1,2 DIN471
32 300736404 1 Chain wheel Z=28
33 300323025 1 Spring pin ISO 8752-5x30-A2P
34 300736511 1 Seeding disk - mais 5x20
34 300736514 1 Seeding disk - mais 5x25
34 300736500 1 Seeding disk - mais 5x30
34 300736522 1 Seeding disk - sugarbeet 2x25
34 300736535 1 Seedenig disk - sugarbeet 2x20
34 300736505 1 Seedenig disk - sugarbeet 2x30
34 300736508 1 Seeding disk - bok choy 0,8x30
34 300736527 1 Seeding disk - bok choy 0,8x90
34 300736507 1 Seeding disk - cabbage 1x30
34 300736521 1 Seeding disk - cabbage; rape; onion 1x90
34 300736506 1 Seeding disk - cucumber 1,5x30
34 300736520 1 Seeding disk - sugarbeet, sunflower 2,7x20
34 300736523 1 Seeding disk - sugarbeet, sunflower 2,7x20
34 300736504 1 Seeding disk - sugarbeet, sunflower 2,7x20
34 300736519 1 Seeding disk - sunflower 3,5x20
34 300736515 1 Seeding disk - soya bean 3,5x25
34 300736503 1 Seeding disk - soya bean 3,5x30
34 300736516 1 Seeding disk - soya bean 3,5x60
34 300736502 1 Seeding disk - bean 4x30
34 300736524 1 Seeding disk - bean 4x40
34 300736501 1 Seeding disk - bean 4,2x40
34 300736517 1 Seeding disk - bean 4,2x40
34 300736526 1 Seeding disk - bean 6,5x20
34 300736513 1 Seeding disk - bean 6,5x25
34 300736518 1 Seeding disk - bean 6,5x30
34 300736510 1 Seeding disk - 8x20
34 300736512 1 Seeding disk - 8x25
13




Tab.7

//Zp 8]
0 i )
%ﬂwj‘ﬂ H Pt
Q P
I )
o 10,7
[ N \\\ / I/
R \\ / ////
N (R \ e
}‘ AN \ (o
| Sapo R \ / M'
‘ NG Pl
Y \\\ . |
: 3N I
o b e e Ay
el T i
&«\ h ,/> /‘\/\\\\V\QW\‘,\
) ’ﬁz//“\} SRS
3 N ,
NI X = @ﬁ;
v \\ N \\H;)
) gl
L0
/N
Q7

14



Spare part list/ Variosem.

Date: 2015.08

(Jxoncs

) CRE B L

oo

Fig Part no. Quantity Description Tab.7
1 200073138 1 Seed hopper
2 200073139 1 Lid
3 200073150 1 Axle
4 200063130 1 Hopper lock
5 200245210 1 Angle
6 200215250 2 Screw M4,8x13 DIN798C
7 117011058 1 Right sticker
8 117011057 1 Left sticker
9 330010289 1 Sealing
10 330010280 1 Connection
1 330010288 1 Front bracket
12 300304187 6 Bolt M6x20 8.8 FZB DIN603
13 300332052 4 Washer M6 FZB DIN9021
14 300316026 6 Lock nut M6 cl.8 FZB DIN985
15 300304155 4 Bolt M8x25 8.8 FZB DIN933
16 300332039 8 Washer M8 FZB DIN126
17 300316027 4 Lock nut M8 cl.8 FZB DIN985

15







Spare part list/ Variosem. Date: 2015.08 @' MONGSKILDE
MAowing Ogriculfuse ofeeoscl

Fig Part no. Quantity Description Tab.3

1 300736367 1 V wheels set 360x33

2 300736387 1 Wheel holder

3 200062542 2 Wheel V 360 X33L

4 300071623 6 Washer

5 300071668 4 Plate

6 300316023 2 Lock nut M16 cl.8 FZB DIN985

7 300007118 2 Wheel axle bush

8 300736422 1 Harrow cpl.

9 300736401 1 Harrow holder

10 300066078 2 Bush

11 300736392 1 Right harrow

12 300736391 1 Left harrow

13 300316021 2 Lock nut M12 cl.8 FZB DIN985

14 300332008 2 Washer M12 FZB DIN126

15 300304156 2 Bolt M8x30 8.8 FZB DIN933

16 300304155 4 Bolt M8x25 8.8 FZB DIN933

17 300332025 4 Spring washer M8 FZB DIN127B

18 300736652 1 Drive cover

19 300736415 1 Pressing wheels depth control system
20 300736384 1 Wheel holder

21 300736181 1 Handle cpl.

22 300024546 1 Bush

23 300323024 1 Spring pin 5x26 FZB DIN1481

24 300047635 1 Spring

25 300304146 1 Bolt M6x60 8.8 FZB DIN931

26 300316026 1 Lock nut M6 cl.8 FZB DIN985

27 300304057 1 Bolt M12x35 8.8 FZB DIN933

28 300315020 1 Nut M12 cl.8 FZB DIN934

29 300071688 1 Depth sticker

30 300071785 1 Scraper

31 300304156 2 Bolt M8x30 8.8 FZB DIN933

32 300332039 2 Washer M8 FZB DIN126

33 300316027 2 Nut M8 cl.8 FZB DIN985

34 300063400 1 Mulch coulter

35 300109400 1 Mulch coulter holder

36 300071534 2 Coulter plate

37 300002221 2 Scraper plate

38 300002795 1 Special bolt M14x1,5 right

39 300002796 1 Special bolt M14x1,5 left

40 200071756 2 Bearing housing

41 200062544 2 Ball bearing 3204 A-2RS1TN9/MT33
42 200062545 2 Nilos ring

43 300304187 12 Bolt M6x20 8.8 FZB DIN603

44 300316049 16 Lock nut M6 cl.8 FZB DIN980

45 100311000 4 Bolt M6x16 4.6 FZB DIN603

46 300332052 4 Washer M6 FZB DIN9021

47 300001502 2 Insert

48 300001501 2 Sealing ring

49 300304035 1 Bolt M10x35 8.8 FZB DIN933

50 300316020 1 Lock nut M10 cl.8 FZB DIN985

51 300736325 1 VM coulter

52 300304058 2 Bolt M12x40 8.8 FZB DIN933

53 300332022 2 Spring washer M12 FZB DIN127B
54 300334028 1 Rivet 5x22 DIN661

55 300334029 1 Rivet 5x35 DIN661

56 300059304 1 Share tip




Tab.9

18



Spare part list/ Variosem. Date: 2015.08 @) MONGSKILDE
NG Ogriculluse oo

Fig Part no. Quantity Description Tab.9

1 300736736 1 Wheel holder

2 300000412 4 Bearing housing plate

3 200061593 2 Ball bearing NTN AS 202

4 300304141 4 Bolt M6x30 8.8 FZB DIN933

5 300315017 4 Nut M6 cl.8 FZB DIN985

6 300316026 5 Lock nut M6 cl.8 FZB DIN934

7 300423013 1 Farmflex tyre 500x175

8 200059268 2 Rim

9 300050420 1 Wheel axle

10 300304031 6 Bolt M10x20 8.8 FZB DIN933

1 300332021 6 Spring washer M10 FZB DIN127B

12 300316020 6 Lock nut M10 cl.8 FZB DIN985

13 300323018 1 Spring pin 4x24 FZB DIN1481

14 300736738 1 Holder

15 300719538 1 Handle

16 300032873 1 Ball

17 300323016 1 Spring pin 4x16 FZB DIN1481

18 300024546 1 Bush

19 300323024 1 Spring pin 5x26 FZB DIN1481

20 300047635 1 Spring

21 300304146 1 Bolt M6x60 8.8 FZB DIN931

22 300304057 1 Bolt M12x35 8.8 FZB DIN933

23 300315020 1 Nut M12 cl.8 FZB DIN934

24 300071688 1 Depth sticker

25 300736398 1 Residue remover holder

26 300071410 1 Plate

27 300736394 1 Residue remover

28 300304057 1 Bolt M12x35 8.8 FZB DIN933

29 300315020 1 Nut M12 cl.8 FZB DIN934

30 300323022 1 Spring pin 1ISO 8752-5x20-A2P

19




Tab.10

L,
9w/ &



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.10

1 300380500 1 Swingarm

2 300736399 1 Axle holder

3 300028154 1 Bush

4 300322003 1 Set screw M8x12 DIN551

5 300332034 1 Washer M20 FZB DIN126

6 300072130 2 Distance bush

7 300004600 1 Front wheel 300x100

8 300004700 1 Welded rim

9 300001503 1 Painted rim

10 300081825 1 Tyre 300x100

11 300000233 1 Bush

12 300304152 6 Bolt M8x16 8.8 FZB DIN933
13 300332025 6 Spring washer M8 FZB DIN127B
14 300316027 11 Lock nut M8 cl.8 FZB DIN985
15 300401017 2 Bearing 6204 2RS

16 300421002 1 Grease nipple M6x1 H1

17 300323031 1 Spring pin ISO 8752-6x40-A2P
18 300071667 1 Scraper

19 300304190 3 Bolt M8x20 4.6 FZB DIN603
20 300719538 1 Handle

21 300032873 1 Handle ball

22 300323016 1 Spring pin 4x16 FZB DIN1481
23 300024546 1 Bush

24 300323024 1 Spring pin 5x26 FZB DIN1481
25 300047635 1 Spring

26 300071688 1 Depth sticker

27 300736317 1 Special bolt

28 300736390 1 Wheel arm

29 300736046 1 Axle cpl.

30 300722264 1 Rear pressing wheel

31 300000268 2 Rim 295/208x65

32 300047954 1 Tyre 295/280x65

33 300304135 6 Bolt M6x20 8.8 FZB DIN933
34 300332038 6 Washer M6 FZB DIN126

35 300316026 6 Lock nut M6 cl.8 FZB DIN985
36 300421002 1 Grease nipple M6x1 H1

37 300028315 2 Special bush

38 300070527 1 Plate

39 300323026 2 Spring pin 5x32 FZB DIN1481
40 300304153 2 Bolt M8x20 8.8 FZB DIN933
41 300736048 1 Rear scraper cpl.

42 300064404 1 Bush

43 300736734 1 Support leg

44 300332008 1 Washer M12 FZB DIN126

45 300316021 4 Lock nut M12 cl.8 FZB DIN985
46 300736733 1 Clod remover holder

47 300736394 1 Residue remover

48 300315020 1 Nut M12 cl.8 FZB DIN934

49 300304057 1 Bolt M12x35 8.8 FZB DIN933
50 300071410 1 Plate

51 300323022 1 Spring pin 5x20 FZB DIN1481
52 300071673 1 Flat bar

53 300736405 1 Holder

54 300332008 1 Washer M12 FZB DIN126

55 7000547330 1 Split pin 4x32 FZB DIN94

56 300304155 2 Bolt M8x25 8.8 FZB DIN933
57 300304157 2 Bolt M8x35 8.8 FZB DIN933
58 300332025 4 Spring washer M8 FZB DIN127B
59 300082634 1 Insert

21




Tab.10

L,
9w/ &



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.10
60 300241684 1 Harrow cpl.

61 300071423 1 Harrow holder

62 300071425 1 Right harrow

63 300071424 1 Left harrow

64 200071433 1 Pin 16x201

65 300071432 4 Bushing

66 300323025 2 Spring pin 5x30 FZB DIN1481
67 200071427 1 Connection

68 200071430 1 Spindel 8x260

69 300043281 1 Spring

70 7000602447 3 Washer M8 FZB DIN9021

71 300323018 2 Spring pin 4x24 FZB DIN1481
72 300333067 1 Cotter B48 FZB DIN11024
73 300323002 1 Handle A25 M8

74 300315018 1 Nut M8 cl.8 FZB DIN934

75 200071431 1 Guiding bush

76 300316020 1 Lock nut M10 cl.8 FZB DIN985
77 300735786 1 Rotary harrow cpl.

78 300736009 1 Rotary harrow

79 300735777 1 Axle cpl.

80 300070641 2 Bearing housing

81 300401009 1 Bearing 6004 2RS

82 100407011 2 External circlip Z 20x1,2 DIN471
83 300304139 3 Bolt M6x16 8.8 FZB DIN933
84 300316026 3 Lock nut M6 cl.8 FZB DIN985
85 300070527 1 Plate

86 300304153 2 Bolt M8x20 8.8 FZB DIN933
87 300316027 4 Lock nut M8 cl.8 FZB DIN985
88 300070531 2 Bush

89 300304157 2 Bolt M8x35 8.8 FZB DIN933
90 300736653 1 Sugarbeet cover

91 300081004 2 Bush

92 300070981 1 Spring

93 300736754 1 VR coulter

94 300059311 1 VR coulter point

95 300334026 1 Rivet 5x27 FZB DIN661

96 300334006 1 Rivet 5x30 FZB DIN661

97 300304058 2 Bolt M12 x 40

23







Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Miezving

seaftesbdhn er <atiersad

Fig. Part no. Quantity Description Tab.11
1 200072384 1 Lid 1200L
2 200058535 2 Plate
3 7000581220 10 Bolt M8x20 A2 DIN603
4 7000582608 10 Lock nut M8 A2 DIN985
5 200242806 2 Sieve 700L
6 200071943 2 Sieve frame
7 200505653 2 Edge protection
8 200242783 2 Sieve
9 200215314 12 Bolt M6x16 8.8 FZB DIN603
10 300332052 12 Washer M6 FZB DIN9021
11 300332020 12 Spring washer M6 FZB DIN127B
12 300315017 12 Nut M6 cl.8 FZB DIN934
13 200072383 1 Lid frame
14 300304036 2 Bolt M10x40 8.8 FZB DIN931
15 200058755 2 Bush 18x3,5x20
16 300316020 2 Lock nut M10 cl.8 FZB DIN985
17 330010220 1 Fertilizer hopper 700L
18 300081791 3 Bumper
19 330010227 2 Emptying opening plate
20 300316066 4 Wing nut M6 DIN315 KTL
21 300045900 3 Fertilizer hopper holder
22 300001226 4 Plate
23 300304089 8 Bolt M16x140 10.9 FZB DIN931
24 300316023 8 Lock nut M16 cl.8 FZB DIN985
25 300304055 11 Bolt M12x25 8.8 FZB DIN933
26 300316021 12 Lock nut M12 cl.8 FZB DIN985
27 300045800 1 Fertilizer hopper right holder
28 330010014 1 Right sticker
29 330010013 1 Left sticker
30 300047200 2 Fertilizer hopper 2.6/75
30 300131400 2 Fertilizer hopper 2.8/75
31 300048900 4 Sieve 2.6/75
31 300131500 4 Sieve 2.8/75
32 300109300 2 Lid 2.6/75
32 300131600 2 Lid 2.8/75
33 300323004 2 Handle M10
34 300315001 2 Nut M10 DIN934
35 300304034 2 Bolt M10x30 cl.8.8 DIN933
36 300002782 2 Lock plate

25




Tab.12

23

27

26



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.12
1 200058559 4 Metering cover
2 200061918 4 Fertilizer wheel
3 200058647 7 Bearing
4 7000586214 7 Bolt M6x14 8.8 A2 DIN933
5 300315017 7 Nut M6 cl.8 FZB DIN934
6 7000583506 Spring washer M6 A2 DIN127
7 200058648 Bearing holder
8 300304710 Bolt M8x16 A2 DIN603
9 7000582608 Lock nut M8 A2 DIN985

10 300332034

Washer M20 FZB DIN126

11 200058557

12 200058562
13 200059839
14 200059445
15 300001168

Lock

Rod

Spring

Funne
Fertilizer hose

16 200058511

17 7000586216
18 200059837
19 200059474
20 300047400

Scale holder

Bolt M6x16 8.8 A2 DIN933
Scale

Bottom cpl.

Bottom handle

21 300000946

21 300000945
21 300003198
22 300304150
23 7000020717

Bottom shaft VM4

Bottom shaft VM6

Bottom shaft VM8

Bolt M8x12 8.8 FZB DIN933
Spring pin 6x32 FZB DIN1481

24 300323028

25 300046800
26 300000905
27 300046600

28 300000943

Spring pin 6x24 FZB DIN1481

Shaft connector
Connector tube 20x20x2
Shaft connector

Seeding shaft VM4 - right

28 300000904
28 300003202
28 300000942
28 300000903
28 300003201

Saaa o AN gl NN N MENMAE N AREAR R NZRENN

Seeding shaft VMG - right
Seeding shaft VM8 - right
Seeding shaft VM4 - left
Seeding shaft VM6 - left
Seeding shaft VM8 - left

27




Tab.13

28



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab. 13
1 330010228 2 Agitator shaft cover VM4
1 300000939 1 Left agitator shaft cover VM6
1 300000940 1 Right agitator shaft cover VM6
1 300003249 1 Left agitator shaft cover VM8
1 300003251 1 Right agitator shaft cover VM8
2 330010250 2 Agitator shaft VM4
2 300046500 2 Agitator shaft VM6
2 300131700 2 Agitator shaft VM8
3 7009603745 4 Cotter 3,0x54 (OH18N9)
4 330010240 4 Shaft cover holder VM4
4 300048700 4 Shaft cover holder VM4/VM8
5 300048800 4 Shaft cover support VM4/VM8
6 7000586216 20 Bolt M6x16 8.8 A2 DIN933
7 7000583508 8 Spring washer M8 A2 DIN127
8 300063457 4 Bearing holder
9 300052830 4 Bearing
10 300332096 8 Washer M16 A2 DIN126
11 7000582608 36 Lock nut M8 A2 DIN985
12 300323028 5 Spring pin 6x24 FZB DIN1481
13 300000905 2 Connector tube 20x20x2
14 300046900 1 Shaft connector
15 7000020717 8 Spring pin 6x32 FZB DIN1481
16 300000961 1 Agitator shaft drive cover plate
17 300315026 1 Buterfly nut M10 DIN315
18 300332027 1 Washer M10 FZB DIN126
19 300071802 2 Lock bushing
20 300322003 2 Set screw M8x12 DIN551
21 300001159 1 Agitator chain
22 300047600 1 Chain wheel Z=14
23 300332043 1 Washer M10 FZB DIN9021
24 300071664 1 Tensor roll
25 300000961 1 Agitator shaft drive cover plate
26 300049200 1 Cover holder
27 300304197 1 Bolt M10x60 8.8 FZB DIN931
28 300048400 1 Chain wheel Z=13
29 300046100 2 Bearing holder
30 300001224 2 Flat bar
31 300304021 6 Bolt M12x130 8.8 FZB DIN931
32 300316021 20 Lock nut M12 cl.8 FZB DIN985
33 300407011 8 External circlip 30x1,5 FZB DIN471
34 300315020 8 Nut M12 cl.8 FZB DIN934
35 200060562 4 Bearing 6206 2RS1
36 330010231 4 Bearing housing
37 7000511512 8 Bolt M10x35 FZB DIN603 cl. 8.8
38 300000933 3 Bushing
39 300316020 10 Lock nut M10 cl.8 FZB DIN985
40 300000948 1 Drive shaft
41 300046300 1 Connection bushing
42 300049500 1 Drive cover
43 7000602447 2 Washer M8 FZB DIN9021
44 300316010 2 Buterfly nut M8 cl.6 FZB DIN315
45 300047900 1 Chain wheel Z=22
46 300316027 3 Lock nut M8 cl.8 FZB DIN985
47 300304152 2 Bolt M8x16 8.8 FZB DIN933
48 300304180 1 Bolt M12x30 8.8 FZB DIN603
49 300028187 1 Special washer
50 300736433 1 Chain tensor
51 300010748 2 Tensor roll
52 300062022 1 Tensor pin
53 300407007 1 External circlip 15x1 FZB DIN471
54 300315001 1 Nut M10 cl.8 FZB DIN934
55 300001158 1 Drive chain
56 300411018 1 Chain link 1/2" DIN8187
57 300411021 1 Chain links 1/2" DIN8187
29




Tab.13

30



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab. 13
58 300035342 1 Ring

59 300000921 1 Sprocket Z=15

60 300062387 1 Special washer

61 300000956 1 Cover

62 300001225 1 Flat bar

63 300045600 1 Drive holder

64 300304153 1 Bolt M8x20 8.8 FZB DIN933
65 300049300 1 Cover plate

66 300000955 1 Bush

67 300333065 1 Cotter A71 FZB

68 300047500 1 Chain wheel Z=13

68 300047700 1 Chain wheel Z=17

68 300047800 1 Chain wheel Z=20

68 300048100 1 Chain wheel Z=23

68 300048200 1 Chain wheel Z=30

68 300048300 1 Chain wheel Z=35

69 300323046 1 Cotter

70 300046400 1 Tensor

71 300000901 2 Tensor roll

72 300332032 2 Washer M14 FZB DIN126
73 7000547330 2 Split pin 4x32 FZB DIN94
74 300046200 1 Tensor arm

75 200055137 1 Spring

76 200055182 1 Tensing handle

77 300315018 1 Nut M8 cl.8 FZB DIN934
78 300000965 1 Special bolt M8x65

79 300323117 1 Cotter B48 DIN11024 KTL
80 300001161 1 Metering unit drive chain
81 300000954 1 Drive cover

82 300332052 2 washer M6 FZB DIN9021
76 300316066 2 Wing nut M6 DIN315 KTL
77 300046700 1 Connector

88 300304152 2 Bolt M8x16 8.8 FZB DIN933
89 300316027 3 nut M8 cl.8 FZB DIN985

29




Tab.14

& ®

> 0

oS O ©
< M ™

=

D
M N Y ™
3“3 <

OOOOOOOOOOO

o
o086 @ oo
NM

32



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.14
1 300132800 1 Mulch coulter holder
2 300304093 2 Bolt M16x45 8.8 FZB DIN933
3 71307216010 2 Nut M16 cl.8 DIN934
4 200056302 1 Plate 45x14x180
5 300304691 2 Bolt M16x140 10.9 FZB DIN931 KTL
6 300332009 2 Washer M16 FZB DIN126
7 300316023 2 Lock nut M16 cl.8 FZB DIN985
8 300132400 1 Right support
8 300132500 1 Left support
9 200243624 1 Right coulter holder with disc
9 200243623 1 Left coulter holder with disc
10 200072244 1 Disc coulter holder right
10 200072243 1 Disc coulter holder left
11 300421002 1 Grease nipple M6x1 H1
12 200217475 2 Bush
13 200072241 1 Left scraper
14 200072242 1 Right scraper
15 200062786 1 Spring
16 300304156 2 Bolt M8x30 8.8 FZB DIN933
17 300316027 2 Lock nut M8 cl.8 FZB DIN985
18 200071758 1 Special bolt left
19 200071757 1 Special bolt right
20 200242485 2 Disc cpl.
21 200055600 1 Coulter disc
22 200071756 1 Bearing housing
23 200062545 2 Nilos ring
24 200062544 1 Ball bearing 3204 A-2RS1TN9/MT33
25 300001501 1 Sealing ring
26 200215314 6 Bolt M6x16 8.8 FZB DIN603
27 300316049 6 Lock nut M6 cl.8 FZB DIN980
28 300001502 2 Insert
29 300003398 4 Special washer 16,6x26x0,5 DIN988
30 300132300 1 Spring holder
31 200214775 1 Washer M20 FZB DIN9021
32 300315009 1 Nut M20 cl.8 FZB DIN934
33 300316016 2 Lock nut M20 cl.8 FZB DIN985
34 300332034 1 Washer M20 FZB DIN126
35 200215474 1 Bolt M20x45 8.8 FZB DIN933
36 200071853 1 Bush
37 300332024 1 Spring washer M20 FZB DIN127B
38 300003208 1 Holding plate
39 300332022 4 Spring washer M12 FZB DIN127B
40 300304057 4 Bolt M12x35 8.8 FZB DIN933
41 300304102 1 Bolt M20x140 8.8 FZB DIN931
42 200062779 1 Spring
43 200072308 1 Bush
44 200071798 1 Coulter support

33




Tab.15

34

/4




Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Miezving

seaftesbdhn er <atiersad

Fig. Part no. Quantity Description Tab.15
1 300045700 1 Eertilizer coulter holder
2 200056302 1 Plate 45x14x180
3 200058911 1 Right spring
3 200058910 1 Left spring
4 300001169 1 Regulation rod
5 200237699 1 Coulter
6 200059711 1 Fertilizer coulter wing cpl.
7 200217313 2 Rivet 7x30 DIN661
8 300323020 1 Spring pin ISO 8752-5x40-A2P
9 300323038 1 Spring pin ISO 8752-8x40-A2P
10 300315006 3 Nut M16 DIN934
11 300304094 1 Bolt M16x50 cl. 8.8 DIN933
12 300304691 2 Bolt M16x140 cl.8.8 KTL DIN931
13 300332018 2 Washer M16 DIN127B
14 200059712 1 Coulter cpl.

35




Tab.16

36



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.16
1 330010410 1 Right marker holder
1 330010420 1 Left marker holder
2 330010430 1 Right marker arm
2 330010440 1 Left marker arm
3 200061077 1 Hydraulic cylinder
4 200059509 1 Plate
5 7002151617 1 Spring
6 300304278 1 Bolt M16x50 cl. 10.9 DIN931
7 300315006 3 Nut M16 DIN934
8 7000043061 1 Bumper
9 300304141 1 Bolt M6x30 cl. 8.8 DIN933
10 300316026 1 Lock nut M6 DIN985
11 20059868 2 Pin
12 200214025 4 Split pin 5x32
13 200071346 2 Washer 17 (80x17x2.5)
14 300332009 11 Washer M16 DIN126
15 300304691 2 Bolt ISO M16x140 DIN931
16 300332018 2 Spring washer M16 DIN127B
17 300421002 1 Grease nipple M6x1
18 300323027 1 Spring pin 5x50
19 200216257 1 Spring pin 3x20
20 300323036 1 Spring pin 8x60
21 330010434 1 Lock pin
22 300332027 1 washer ISO 7091-10
23 20062786 1 Spring
24 200239916 1 Marker disc
25 330010450 1 Marker second tube
26 300304292 2 Bolt M12x40 cl. 8.8 DIN933
27 300315020 2 Nut M12 DIN934
28 330010460 1 Support leg holder
29 330010470 1 Support leg
30 7203307017 1 Pin
31 300333067 1 Cotter

37




Tab.17

38



Spare part list/ Variosem.

Date: 2015.08

(JxoNnGSKILDE

) CRE B L

oo

Fig. Part no. Quantity Description Tab.17
1 200059698 1 Disc
2 200059865 1 Marker axle
3 200060299 1 NILOS-Ring
4 200056696 1 Lagergehause
5 300401017 2 Bearing 6204 2RS
6 200215313 1 Special washer M16 DIN137B
7 300316001 1 Nut M16 DIN936
8 100311000 6 Bolt M6x15 DIN603
9 300316026 6 Lock nut M6

39




46

Tab.18

40



Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Mawineg cacpicodhoner caieoan]
Fig. Part no. Quantity Description Tab.18
1 7002153360 1 Right marker holder
1 7002153361 1 Left marker holder
2 7002153343 1 Right marker arm
2 7002153358 1 Left marker arm
3 300137900 1 Right marker support
3 300137800 1 Left marker support
4 7002156620 2 U-bolt M16 91x124
5 300332009 4 Washer M16 DIN126
6 300316023 4 Lock nut M16 DIN985
7 300315001 4 Nut M10 DIN934
8 300332021 5 Spring washer M10 DIN127B
9 300332027 5 Washer M10 DIN126
10 300304035 5 Bolt M10x35 cl.8.8 DIN933
11 7000041714 2 Special washer
12 7002153365 1 Lock pin
13 300304040 2 Bolt M10x65 cl.8.8 DIN931
14 300316020 2 Lock nut M10 DIN985
15 7002153357 1 Shaft
16 7000043061 1 Bumper
17 300304140 1 Bolt M6x25 cl. 8.8 DIN931
18 300316026 2 Lock nut M6 DIN985
19 200215462 1 Bolt M6x80 cl. 8.8 DIN4014
20 7002153377 1 Spring
21 7002151679 1 Pin
22 300332034 2 Washer M20 DIN126
23 300323061 1 Spring pin
24 7002157229 1 Hydraulic cylinder
25 7002153363 1 Pin
26 7002153364 1 Bushing
27 300323031 1 Spring pin 6x40
28 300421002 1 Grease nipple
29 7002149155 1 Bushing
30 7000038687 2 Special bolt
31 7000038689 1 Pressing plate
32 7000033336 1 Clamp
33 7002153506 1 Marker arm
34 7002153508 1 Disc arm
35 7000511512 2 Bolt M10x35 DIN603
36 7002151249 1 Disc holder
37 7002149882 1 U-Bolt M10
38 7002157784 1 Disc axle
39 7009603658 1 Seger ring
40 100401007 1 Bearing 6204
41 7002157782 1 Bearing housing
42 7009603656 1 Bearing 6303
43 | 71307216010 1 Nut M16 DIN934
44 7000405936 1 O-ring
45 7002153519 1 Disc
46 300304203 3 Bolt M8x30 cl.8.8 DIN603
47 300316027 3 Lock nut M8 DIN985
48 7002157969 1 Cap
41




Tab.19

3

24

25

42



Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Miezving

seaftesbdhn er <atiersad

Fig Part no. Quantity Description Tab.19
1 200061077 2 Hydraulic cylinder
2 300062149 1 Markers valve
3 300003304 1 Hydraulic hose L=1950
4 300003306 1 Hydraulic hose L=2450
5 300003309 2 Adapter M12x1,5 x 1/4"
6 300003705 2 Breather M12x1,5
7 7000602850 3 Sealing
8 7000602851 3 Adapter 3/8"x3/4"
9 300003312 1 Hydraulic hose L=1600
10 7000405120 1 Adapter 3/8"x3/8"
11 7000406120 2 Sealing
12 7000401210 1 Valve
13 7000405130 1 Adapter 1/2"x3/8"
14 7000406130 1 Sealing
15 7000404140 1 Hydraulic coupling
16 7000406140 1 Dust coupling
17 71202047790 1 Hydraulic hose plug
18 300003243 1 Coupling holder
19 300316026 2 Lock nut M6 DIN985
20 300304140 2 Bolt M6x25 DIN933
21 300304162 2 Bolt M8x60 cl.8.8 DIN931
22 300316027 2 Lock nut M8 DIN985
23 7002155139 2 Hydraulic cylinder
24 7000405330 2 L-fitting 1/4"x1/4"
25 300003307 1 Hydraulic hose L=2600
26 300003308 1 Hydraulic hose L=3250

43




44



Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Miezving

seaftesbdhn er <atiersad

Fig. Part no. Quantity Description Tab.20
1 300037500 1 Main beam

2 300037600 1 Drawbar holder

3 71301620165 2 Bolt M20x160 cl. 8.8 DIN931
4 300332024 6 Spring washer M20 DIN127B
5 300315009 6 Nut M20 DIN934

6 300043383 4 Flat bar

7 300304103 8 Bolt M20x150 cl.8.8 DIN931
8 300726235 1 Drawbar

9 300719975 1 Support leg

10 300323036 1 Spring pin 8x60

11 300323029 1 Spring pin 6x30

12 300726373 1 Left axle

13 300726374 1 Right axle

14 300050201 1 Pin

15 300719298 3 Cotter

16 300040379 2 Pin

17 300276600 2 Wheel hub

18 300323038 2 Spring pin 1ISO 8752-8x40-A2P
19 300401022 4 Bearing 6207 2RS

20 300332018 12 washer DIN127B-16-A2P

21 300304084 12 Bolt M16x1.5x35 DIN961

22 300276700 2 Wheel 7,50x16

23 300041103 - Tyre

24 300081427 - Rim

25 300041104 - Tube

26 300726244 1 Drawbar link

27 300333064 1 Split pin 1ISO 1234

28 300003909 1 Pin

29 300064208 1 Special washer 5/41/65

30 300720649 1 Pin d=12

45




Tab.21

Iy ImigIm
va Wom B

Ll

i - o
- T - 0
|




Spare part list/ Variosem

Date: 2015.05

()xoncsxinoE

i ronp s edloma s e

Fig.| Serial no. Part no. Quantity Description Tab.21
1 300006262 Optical sensor L=3,6m
2 330025001 U-01 steereing unit 6-row
2 330025001 U-01 steereing unit 4-row
3 310000009 Rotation sensor
4 330025003 U-01 monitor
5 300304073 Bolt M14x1,5x50 cl. 8.8 DIN960
6 3057/72-096 Magnet
7 300001191 Magnet bushing
8 200215573 Wire holder
9 300019300 Monitor holder
10 300000356 Bracket
11 300316036 Buterfly nut M6 DIN315
12 300332038 Washer M6 DIN933
13 300304139 Bolt M6x16 cl. 8.8 DIN933
14 300304141 Bolt M6x30 cl. 8.8 DIN933
15 300316026 Lock nut M6 DIN985
16 310000030 7-pin trailer connector (female) ISO 1724
17 7000018142 7-pin trailer connector (male) ISO 1724

47




AN
[ab.22 )
. 1 |
I |
|
|
|
|
|
|
I
|
|
L2
I
:
|
|
|
|
|
N |
|
|
J
//
1,26 - +12¢
4, 5 9 BODY - GROUND
3, 7.8 - DIGITAL SIGNAL
2 = +12V
4 - GROLUND
7 - DIGITAL SIGNAL
OTHER - N.C

®
090)
62

Tractor socket - front view

48



Spare part list/ Variosem.

Date: 2015.11

)xoncsxiLoE

Fig.| Serial no. Part no. Quantity Description Tab.22
1 310000036 Steering unit K-01

2 310000034 Monitor K-01
3 310000009 Rotation sensor

4 7000018142 7-pin trailer connector (male) ISO 1724
5 310000030 7-pin trailer connector (female) ISO 1724
6 300304073 Bolt M14x1,5x50 cl. 8.8 DIN960
7 300001191 Magnet bushing

8 3057/72-096 Magnet

9 200215573 Wire holder

10 300019300 Monitor holder

11 300000356 Bracket

12 300316036 Buterfly nut M6 DIN315

13 300332038 Washer M6 DIN933

14 300304139 Bolt M6x16 cl. 8.8 DIN933

15 300304141 Bolt M6x30 cl. 8.8 DIN933

16 300316026 Lock nut M6 DIN985

49




Tab.23

50



Spare part list/ Variosem.

Date: 2015.08

) xoNCcCSKILDE

Miezving

seaftesbdhn er <atiersad

Fig. Part no. Quantity Description Tab.23
1 330010510 1 Movable stairs
2 370006232 1 Sprezyna blokady transp
3 370006173 1 Tuleja L=26
4 330010501 1 Lock plate
5 300007496 1 Tuleja L=17
6 300332043 4 Washer M10 DIN126
7 100306034 1 bolt M10x50 cl. 8.8 DIN931
8 300304036 1 Bolt M10x40 cl. 8.8 DIN931
9 300316029 1 Lock nut M10
10 300304035 2 bolt ISO 4017-M10x35-8_8-A2P
11 300332027 6 Washer M10 DIN126
12 330010520 1 Stairs holder
13 300044497 2 Movable stairs
14 300304691 4 Bolt M16x140 cl. 10.9 DIN931
15 300332009 4 Washer M16 DIN126
16 300316023 4 Lock nut M16 DIN985

51




300166000- 01.11.2015

You can always find the latest version of the manuals at www.kongskilde.com

[ 1o o g it )
Ly s mrdsen wdd



